
Parts List Page !  of !  1 2
  

!  POLARIS GENERAL 
7” Lift Kit 
  

PART # DESCRIPTION QTY NOTES

Right Front Upper A-arm 1

Left Front Upper A-arm 1

Right Rear Upper A-arm 1

Left Rear Upper A-arm 1

Right Front Lower A-arm 1

Left Front Lower A-arm 1

Right Rear Lower A-arm 1

Left Rear Lower A-arm 1

Tie Rod 2 17.5”

29590 Front Upper Shock Bracket 1

29591 Front Upper Shock Bracket 1

11162 Front Shock Spacer 2

29568R, 29567R Right Rear Shock Brackets 2

29568L, 29567L Left Rear Shock Brackets 2

11175 Rear Shock Spacer (SACH SHOCKS ONLY) 2

29588 Rear Link Bar 1

11108 Short Spacer 2

11109 Medium Spacer 6

11117 Long Spacer 1

59100 Replacement Front Right Brake Line 1

S3-11F00 Front Axles 2

S3-11F10 Rear Axles 2

11106 Mis-Alignment Spacer 2

11152 Mis-Alignment Spacer 2



Parts List Page !  of !  2 2
  

!  POLARIS GENERAL 
7” Lift Kit 
  

5450095       Mini Bushings  (Only for 2017+)           4 
5138276       Mini Pivot Tubes (Only for 2017+)           2

MXML-10 LH Rod End 2

J0014367 LH Jam Nut 2

MXM-10 RH Rod End 2

J0014375 RH Jam Nut 2

11130 Steering Rack Clevis 2

BQ1421 Clevis Washers 2

5439874 Bushings 24

5138797 Short Pivot Tube 8

5138798 Long Pivot Tube 4

Bolt Kit

1/2 x 3-1/2 Bolt 
1/2 Nylock Nut 
5/8 x 1-3/4 Socket Bolt 
5/8 Jam Nut 
1/2 Flat Washer 
M10 x 40 Bolt 
M10 x 50 Bolt 
M10 x 60 Bolt 
M10 x 70 Bolt 
M10 x 90 Bolt 
M10 Nylock Nut 
M10 Flat Washer

2 
2 
2 
2 
4 
4 
2 
10 
3 
2 
21 
42


